
 
 

Wastewater Treatment Plant 
Operator Certification Training 

 

 
 

Module 21: 
Rotating Biological Contactors 

 
This course includes content developed by the Pennsylvania Department of Environmental Protection 
(Pa. DEP) in cooperation with the following contractors, subcontractors, or grantees: 

The Pennsylvania State Association of Township Supervisors (PSATS) 
Gannett Fleming, Inc. 

Dering Consulting Group 
Penn State Harrisburg Environmental Training Center 

 



 

 
 

 



MODULE 21: ROTATING BIOLOGICAL CONTACTORS 
 

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection i 
Wastewater Treatment Plant Operator Training 

 
Topical Outline 
[...]
 Other treatment processes, such as the activated sludge process, constantly re-circulate the 
biomass into the contact tank.  Since only a portion of the total biomass is ever in contact with the 
incoming waste stream at any given time, a toxic substance would only affect a portion of the 
biomass population. 

 
 
 

Possible Low Dissolved Oxygen 
 

Possible low dissolved oxygen due to high organic loadings. 
 

 Dissolved oxygen is provided to the micro-organisms in the media when the media is rotated out of 
the waste stream and into the atmosphere. 

 

 Dissolved oxygen transfer efficiency thorough this type of system is not especially efficient. 
 

 If needed due to high organic loadings, additional dissolved oxygen can not easily be provided to 
the microorganisms.   
 

 



DESIGN AND PERFORMANCE OVERVIEW 
 

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 1-10 
Wastewater Treatment Plant Operator Training 

 
Orientation 

 
Rotating Biological Contactors can be oriented in two ways:  series or parallel. 
 

 Series contain two or more basins (also called cells) that are connected, with one directly following 
the next. 

 

Influent Effluent

Tank No. 1 Tank No. 2

 

Figure 1.6 Series Orientation of Tanks 
 

 Parallel contain two or more basins (also called cells) that are operated side by side.  One basin 
can be removed from service without disruption of treatment in the other basin(s). 

 

EffluentInfluent

Tank No. 1

Tank No. 2

 

Figure 1.7 Parallel Orientations of Tanks 
 

 For the most efficient operation, the Department of Environmental Protection (DEP) Facilities 
Manual recommends that an optimal system should contain at least three cells and should be 
designed to operate in both series and parallel.  It is more efficient to operate with three or four 
stages or cells rather than two.  Designing the cells to operate in series or parallel provides the 
Treatment Plant Operator with more flexible operating options. 

 



DESIGN AND PERFORMANCE OVERVIEW 
 

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 1-11 
Wastewater Treatment Plant Operator Training 

 
Staging 

 

 Dividing the total treatment area into distinct tanks helps maximize BOD and ammonia removals. 
 

 The RBC process is typically divided into four separate stages. 

 Each stage is composed of a separate section of media. 

 Each stage can either have independent shafts or a common shared shaft.  Plants with four 
   or more stages are typically run with independent shafts with the flow perpendicular to shafts.  
   Plants with less than four stages are typically run with one common shaft with the flow  
   parallel to the shaft. 

 Stages are separated by either a baffle or a wall. 

 Each stage acts as an independent complete mix chamber. 
 

 Staging maximizes the effectiveness of the media surface area. 
 

 Design organic loading should be less than 6.4 lbs total BOD per 1,000 sq ft per stage. 
 

 Typically, BOD removal efficiency is highest in the first stage and decreases through the remaining 
stages. 

 

 As BOD concentrations decrease through the stages, nitrification begins. 
 

Stage 4

Effluent

Shaft

Stage 1 Stage 2 Stage 3

Influent
Media Media Media Media

 

Figure 1.8 Four Stages with One Shaft and Flow Parallel to the Shaft 
 

Stage 4

Effluent

Shafts

Stage 1 Stage 2 Stage 3

Influent
Media Media Media Media

 

Figure 1.9 Four Stages with Four Shafts and Flow Parallel to the Shaft 



DESIGN AND PERFORMANCE OVERVIEW 
 

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 1-12 
Wastewater Treatment Plant Operator Training 

 

Stage 1 Stage 2 Stage 3

Influent

Stage 4

Effluent

Shaft

Media Media Media Media

 

Figure 1.10 Four Stages with Four Shafts and Flow Perpendicular to Shaft 
 
 
 

Typical Treatment Efficiencies 
 

Biochemical Oxygen Demand (BOD) 
 

 Biochemical Oxygen Demand (BOD) is the rate at which micro-organisms use the dissolved 
oxygen in the wastewater while stabilizing, or breaking down, decomposable organic matter.  In 
decomposition, the organic matter serves as food for the bacteria.  BOD measurements are used 
as a measure of the organic strength of wastes in the water.  Wastewater treatment plants are 
designed to remove BOD from wastewater. 

 

 Systems are typically designed to reduce total BOD to approximately 15 to 30 mg/L. 
 
 
Total Suspended Solids (TSS) 

 

 The total solids (TS) are the particulate matter, or solids, found in wastewater and is composed of 
Total Suspended Solids and Total Dissolved Solids.   

 

 Total Disolved Solids (TDS) are smaller particles which can not be removed through filtration.   
 

 Total Suspended Solids (TSS) are the larger particles which are either suspended in solution or 
slowly settle to the bottom.  Wastewater treatment plants are designed to remove TSS from 
wastewater.  After all, a major component of wastewater is fecal matter.    

 

 Systems are typically designed to reduce TSS to approximately 20 to 40 mg/L. 
 



DESIGN AND PERFORMANCE OVERVIEW 
 

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 1-13 
Wastewater Treatment Plant Operator Training 

 
Ammonia Nitrogen (NH3-N) 

 

 Ammonia nitrogen is a form of nitrogen, which is a nutrient necessary for both plant and animal 
life.  The Nitrogen Cycle is the natural conversion of nitrogen from one form to another through 
various biological processes.   

 

 Large concentrations of ammonia create a large oxygen demand due to the conversion of 
ammonia to nitrate (NO3) by nitrifying bacteria.  Wastewater treatment plants are designed to 
remove NH3 from wastewater. 

 

 Nitrification possible if sufficient detention time is created. 
 

 It is possible to achieve ammonia reduction to > 2 mg/L. 
 

 
 

Percent Removal Calculations 
 

BOD, TSS, and NH3 are all pollutants which are present in large concentrations in the influent wastewater 
coming into a treatment plant.  Through the treatment process, the concentrations of BOD, TSS and NH3 
are reduced.   
 

 The Percent Removal Calculation is used to determine the percentage of the incoming 
concentration of a particular pollutant (BOD, TSS or NH3) which was removed through the 
treatment process.  It is calculated as follows: 

 
Percent Removal (%) = (Influent Concentration, mg/L) – (Effluent Concentration, mg/L) x 100 

  (Influent Concentration, mg/L) 
 
 
Example 
 
Influent Total Nitrogen = 25 mg/L 
Effluent Total Nitrogen = 5 mg/L 

 
Percent Removal (%) = (Influent Concentration, mg/L) – (Effluent Concentration, mg/L) x 100 

(Influent Concentration, mg/L) 
 

Percent Removal (%) = (25 mg/L) – (5 mg/L) x 100  
             25 mg/L 
Percent Removal (%) = 80%



KEY POINTS 
 

 Key Points for Unit 1 – General Overview 
 

 A Rotating Biolgoical Contactor (RBC), is a secondary biological treatment process which utilizes a 
rotating shaft surrounded by plastic media discs.  Biological growth attaches to the media discs and 
form a slime layer over the discs.  The rotation of the shaft alternately exposed the biomass with 
the wastewater and then with the dissolved oxygen in the atmosphere.   

 
 Together, the media and the shaft are referred to as the drum.  The drum rotates about 1.5 

revolutions per minute (rpm) by either a mechanical or compressed air drive.  Approximately 40% 
of media surface is immersed in the wastewater at any given moment. 

 
 A gray, shaggy appearing biological slime is indicative of a system designed strictly for BOD 

removal.  A brown, thinner, less shaggy biological slime is indicative of a nitrifying system. 
 

 Sloughing is the term used to refer to the process in which excess microbial growth separates from 
the media and is washed to the secondary clarifiers with the treated wastewater 

 
 There is two types of drive assemblies:  mechanical drives and air drives. 

 
 An RBC is generally covered because of climate condition reasons. 

 
 Disadvantages of RBC’s include lack of flexibility, sensitivity to industrial waste and possible low 

DO.  
 

 Rotating Biological Contactors can be oriented in two ways:  series or parallel and typically 
preceded by preliminary treatment processes such as screening and grit removal as well as 
primary treatment such as primary settling and are usually  followed by sedimentation and 
disinfection. 

 
 Dividing the total treatment area into distinct tanks helps maximize BOD and ammonia removals 

and therefore the RBC process is typically divided into four separate stages. 
 

 RBC systems are typically designed to reduce total BOD to approximately 15 to 30 mg/L., TSS to 
approximately 20 to 40 mg/L and to achieve ammonia reduction to > 2 mg/L. 

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 1-14 
Wastewater Treatment Plant Operator Training 



KEY POINTS 
 

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 1-15 
Wastewater Treatment Plant Operator Training 

 

 Exercise for Unit 1.  
 
1. Given the following information, calculate the percent removal:   

Influent Total Suspended Solids = 200 mg/L  
Effluent Total Suspended Solids = 19 mg/L. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
2. The two types of RBC drive mechanisms are _______________ and __________ drives. 
 
3. In a SBR, the drum rotates at approximately _________ RPM and about __________ % of the 
media surface is immersed in the wastewater. 
 
4. ____________ is the term used to describe uneven shaft rotation. 
 
5. RBCs are typically designed to reduce total BOD to about _______ to _______ mg/L. 

 
 



UNIT 1 RESOURCES 
 

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 1-16 
Wastewater Treatment Plant Operator Training 

     1 Richard Wick, “Rotating Biological Contactors,” in Operation of Wastewater Treatment Plants, Vol. I, 
(Sacramento, CA:  California State University, Sacramento Foundation, 2001), p. 216. 

     2 Wick, p. 218. 

     3 Courtesy of Arrowhead Sewer Company, Inc., Arrowhead Lake, PA. 

     4 Wick, p. 216. 

       5 Courtesy of Arrowhead Sewer Company, Inc., Arrowhead Lake, PA. 

 



 
 

 

Unit 2 – General Operation and Maintenance 
 

 
 
 

Learning Objectives 

 List the three types of general factors affecting RBC operation and list two examples of each. 

 Calculate the organic loading rate of an RBC. 

 Discuss the cause and significance of Beggiattoa as it relates to the RBC media biomass. 

 Describe how media rotation speed and media imbalance affects RBC operation. 

 Explain the importance of evaluating analysis results for efficient RBC operation. 
 

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 2-1 
Wastewater Treatment Plant Operator Training 



FACTORS AFFECTING PERFORMANCE 
 

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 2-2 
Wastewater Treatment Plant Operator Training 

 
The primary factors affecting performance of a RBC can be divided into three categories: physical, 
biochemical and microbiological factors.   

 
Physical Factors 

 
Hydraulic Loading   
 

 Hydraulic loading is defined as the flow, in gallons per day, of wastewater introduced into a RBC 
per square foot (ft2) of surface area. 

 

 Increased influent flows lead to increased hydraulic loading which decreases detention time.  
Sufficient detention time is required in any biological treatment system. 

 

 When the annual average to peak daily flow ratio is 2.5 or greater, flow equalization basins should 
be used to balance flow fluctuations. 

 

 For a system designed strictly for BOD removal, a hydraulic loading rate of 1.5 to 6.0 gallons per 
day (gpd) / ft2 of media is recommended.  

 

 Typical design rates are as follows: 
 

For strictly BOD removal, a hydraulic loading rate of 2.0 to 4.0 gpd/ft2 of media is recommended.  

For a system designed for both BOD removal and ammonia nitrogen removal, a hydraulic loading 
rate of 1.5 to 1.8 gpd/ft2 of media is recommended.   

  

 Hydraulic loading is calculated as follows: 
 

Hydraulic Loading (gpd/ft2) = Influent Flow, gpd 
         (# of stages) (area per stage, ft2) 



FACTORS AFFECTING PERFORMANCE 
 

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 2-3 
Wastewater Treatment Plant Operator Training 

 
Example 
 
Calculate the hydraulic loading of a RBC system with the following data: 

  
4 Stage System 
Surface Area (per Stage) = 35,000 ft2 

Influent Flow = 255,000 gpd 
 
Hydraulic Loading (gpd/ft2) = Influent Flow, gpd 

        (# of stages) (area per stage, ft2) 
  
Hydraulic Loading = (255,000 gpd)       
                     (4) (35,000 ft2/Stage) 
 
Hydraulic Loading = 1.8 gpd/ft2  
 
 

 Calculation 
 
1. Calculate the hydraulic loading of a RBC system with the following data: 

 
8 Stage System 
RBC Width (Per Stage) = 50 ft  
RBC Length (Per Stage) = 200 ft  
Influent Flow = 0.275 mgd 
 
 
 
 
 
 
Detention Time 
 
The length of detention will determine which processes occur: 
 

 A minimum hydraulic retention time of 0.7 to 1.5 hours is necessary for BOD removal to occur; 
however, longer hydraulic retention times (1.5 hours to 4.0 hours) are necessary for both BOD 
removal and nitrification. 

 

 A general rule is that as treatment levels increase, the detention time will also increase.  For 
example, if an RBC Wastewater Treatment Plant has multiple units, the firs first units being used 
for BOD treatment will have a detention time that is shorter than the later RBC, which would be 
designed for nitrification. 



FACTORS AFFECTING PERFORMANCE 
 

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 2-4 
Wastewater Treatment Plant Operator Training 

 

 Detention time of a RBC basin is calculated as follows: 
 

Detention Time (days) = Basin Volume (gallons) 
    Influent Flow (gallons/day) 
 
Example 
 
What is the detention time of a 5,000,000 gallon basin with an influent flow rate of 0.125 million gallons per 
day (mgd)? 
 
Detention Time (days) = Basin Volume (gallons) 
   Influent Flow (gallons/day) 
 
Detention Time (days) = 5,000,000 gallons 
   125,000 gallons/day 
 
Detention Time (days) = 40.0 days 
 
 

 Calculation 
 
1. What is the detention time of a 7,250,000 gallon RBC basin with an influent flow rate of 110,000 
gallons per day? 

 
 
 
 
 
 

 Short circuiting is a condition that occurs when there is no water movement in a portion of a 
basin.  It leads to the creation of a dead spot or dead zone and is caused by the poor design of 
inlet and outlet piping arrangement, un-level bottoms and the shape of the basin. 

 
 
Temperature 
 

 Organic removal efficiency decreases at wastewater temperatures below 55 °F. 
 

 Water will hold more dissolved oxygen at colder temperatures as compared to warmer 
temperatures.  Water in the winter can hold almost twice as much Dissolved Oxygen (DO) as in the 
summer. 

 

 Biological activity decreases, however, as temperature decreases.  A 10 °C drop in temperature 
will reduce microbial activity by ½. 



FACTORS AFFECTING PERFORMANCE 
 

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 2-5 
Wastewater Treatment Plant Operator Training 

 

 Covers on RBCs provide limited protection from decreased influent temperatures but will protect 
equipment and media from freezing during winter months. 

 

 The highest removal efficiencies occur in warmer weather. 
 
 
 

Biochemical Factors 
 

Organic Loading  
 

 Organic loading is defined as the pounds of Biochemical Oxygen Demand (BOD) introduced into 
the RBC basin per 1,000 square feet of media surface area per day.  The design of the media 
optimizes its available surface area with the use of ridges and void spaces.  Consequently, the 